
HAL Id: hal-02964318
https://hal.science/hal-02964318v1

Submitted on 12 Oct 2020

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Proceedings of the 14th IWA Specialized Conference on
Small Water and Wastewater Systems & the 6th
[...]
the top of the first filter (RF) at a mean HLR of 960 L m 2 d 1 and the effluent of the RF was 
then pumped into the second treatment step (PF) at a HLR of 480 L m 2 d 1. This intermittent 
dosing of water was chosen to provide good oxygen transfer to the water phase (Tilley, 2014). 
This experiment was conducted in a way that at least two winter seasons can be compared 
under different HLRs within the filters. 

Results and Discussion

The main results showed: (i) during two-stage operation, a highly efficient Fe2+ removal with 
a mean removal efficiency of 99% was already observed in the effluent of the first treatment 
step (Figure 1) and protected the second filter from potential clogging due to iron hydroxide 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation

precipitates, (ii) with a high HLR in the RF resulted in only 3% removal of the mean Ca2+

inflow concentration (211 ± 18 mg L 1). This clearly showed that at high HLR, Ca2+ was 
rapidly flushing out of the VFSF system instead of carbonate precipitations and proved to be 
very effective to protect the filter from potential clogging., (iii) during winter, when daily 
mean outside air temperature was as low as °C (Figure 1), a relatively low water 
temperature in the range of 5.1–8°C in the effluent and a low MTBE and benzene mean 
removal rate of 0.41 ± 0.07 and 2.08 ± 0.33 g m 2 d 1, respectively, was observed at a low 
HLR (120 L m 2 d 1); whereas, at a high HLR (960 L m 2 d 1), a mean temperature of 13.0 ± 
1.3°C was maintained inside the filter resulting in a high MTBE and benzene removal rate.
Results suggest that a two-stage VFSF can be a promising technology for the remediation of 
heavily contaminated groundwater or industrial wastewater in oil and gas industries. 

Figure 1. Mean influent and effluent concentration of different ions and their removal and dynamics of 
MTBE and water temperature in the effluent under different HLRs during A) winter 1 and B) winter 2

References

Seeger, E.M., Kuschk, P., Fazekas, H., Grathwohl, P., Kaestner, M., 2011. Bioremediation of benzene-, MTBE- 
and ammonia-contaminated groundwater with pilot-scale constructed wetlands. Environ. Poll. 159 (12), 
3769-3776.

Tilley, E., Ulrich, L., Luethi, C., Reymond, P., Zurbruegg, C., 2014. Compendium of Sanitation Systems and 
Technologies. 2nd Revised Edition. EAWAG, Duebendorf, Switzerland.

van Afferden, M., Rahman, K.Z., Mosig, P., De Biase, C., Thullner, M., Oswald, S.E., Müller, R.A., 2011. 
Remediation of groundwater contaminated with MTBE and benzene: The potential of vertical-flow soil filter 
systems. Water Res. 45, 5063-5074.

Wallace, S., Parkin, G., Cross, C., 2001. Cold climate wetlands: design and performance. Water Sci. Technol. 44, 
259–265.



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

Treatment performances and operating experiences 
of the first full-scale Discfilter facility featuring 
enhanced phosphorus removal from pure-MBBR 
effluent 
Ref # S2SMALL-35720 

P. Kängsepp1**, M. Sjölin1*, A. G. Mutlu1, B. Teil2, C. Pellicer-Nàcher1

1 Veolia Water Technologies AB (Hydrotech), Mejselgatan 6, 23532 Vellinge, Sweden 

2 Bureau d'Etudes Technique, VEOLIA Eau - Centre Régional Arc Alpin Jura, Alpespace - Hôtel d'entreprise Jorasses, 218 voie Aristide 

Bergès, 73800 Ste Hélène du Lac 

* Presenting Author: gizem.mutlu@veolia.com

** Corresponding Author: pille.kangsepp@hydrotech.se 

Abstract: The suspended solids (SS) concentration in the effluent of Moving Bed Biofilm Reactors 
(MBBR) used for secondary biological treatment (pure-MBBR) can be up to 500 mg/L. Several pilot-
studies have shown that microscreens (with 40 micron) in conjunction with 2-stage chemical pre-
treatment, can provide total phosphorus (TP) removal through precipitation (80-90 %), and SS 
removal (80-99 %) in the MBBR effluents depending on influent concentration, chemical dosage and 
requirements on the effluent discharge. 

The present study shows that a small-scale municipal WWTP (5,700 Population Equivalents, PE) can 
be upgraded (to 12,000 PE) by combining MBBR process (with about 140 m2 footprint) with 
coagulation-flocculation tanks and Discfilter (with about 20 m2 footprint) to cover the current and 
future treatment needs. This compact treatment system can provide reduction of turbidity from 290 to 
9.6 NTU, suspended solids (SS) from 120 to 11 mg/L, ammonium (NH4-N) from 19 to 0.04 mg-N/L, 
chemical oxygen demand (COD) from 120 to 11 mg/L, and TP from 4.5 to 0.3 mg/L. Overall, the 
results show that yearly effluent demands can be complied with combining pure-MBBR-coagulation-
flocculation-Discfilter process at full-scale. 

Keywords: flocculation, coagulation, Discfilter, Moving-Bed Biofilm Reactors (MBBR), 
phosphorus removal, suspended solids 

INTRODUCTION 
The Moving-Bed Biofilm Reactor (MBBR) process is a well-known and proven technology, 
which has been used extensively for nitrogen and carbon removal (Ødegaard et al. 1994; 
Rusten and Ødegaard 2007, Ødegaard et al. 2010). Suspended solids (SS) removal 
downstream of MBBR by microscreens with woven media (either Disc- or Drumfilters) has 
been studied and commercialized for more than 10 years (Persson et al. 2006, Mattsson et.al. 
2009, Wilén et al. 2012, Gustavsson & Cimbritz, 2013, Rossi et al. 2013).  

SS concentrations from an MBBR-process designed for removal of Biological Oxygen 
Demand (BOD) are typically in the range of 100-250 mg/L (Ødegaard et al. 2010) and in 
some cases even up to 500 mg/L (Rossi et al. 2013). Therefore, chemical pre-treatment 
(flocculation alone or in a combination with coagulation) upstream of Disc and Drumfilters 
with 40 micron pore openings are needed to fulfil the effluent discharge requirements. 
Advantages of combining flocculation step with microscreen, include increased filtration flux 
and decreased filtration area, reducing both investment cost and footprint of equipment, 
compared to filtration without chemical pre-treatment. A coagulation step is required prior to 
flocculation, when chemical phosphorus precipitation is targeted. The coagulation-
flocculation-filtration process is also considered, when there are stricter discharge 
requirements for the effluent SS concentrations. 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

Optimal dosages in total phosphorus (TP) removal applications are crucial to create 
sufficiently strong flocs that can be retained by the Discfilter sieving process (Väänänen 
2017). Variable characteristics of wastewater (e.g. chemical composition of influent, particle 
characteristics, and size distribution) affect the optimum chemical dosage. Overdosing of 
coagulant and polymer can impair significantly the filtration fluxes of the installation and lead 
to unnecessary increase of the operational cost. Therefore, careful design of the dispersion and 
mixing in coagulation and flocculation stages combined with precise process control are 
necessary, especially when low TP concentrations need to be reached (Väänänen 2017).  

Even though many pilot-scale studies have been carried out to gather comprehensive return of 
experience for this process combination, it is also important to show that long-term year-
around operation is successful. This case study illustrates how the small-scale WWTP of 
Taninges, built for 5,700 population equivalents (PE) in 1973, has been upgraded in 2015 up 
to 12,000 PE with a pure-MBBR followed by 2-stage chemical pre-treatment with disc 
filtration to achieve <2 mg-TP/L in the effluent. The aim of this work was to follow up the 
operation of this installation to improve process knowledge about the particle separation and 
TP removal efficiencies downstream pure-MBBR. 

MATERIAL AND METHODS 

The Taninges WWTP is located 2 km away from Taninges, very close to popular ski-resorts 
south-east of France. During upgrading of the WWTP, the existing activated sludge process 
(AS) was replaced by pure-MBBR process (Figure 1), consisting of 2 lines with 2 reactors 
each in series. Carbon removal takes place in the first reactor of 193 m3 (60% filled with 
AnoxKaldnes K5™ carriers) and nitrification occurs in the second reactor of 285 m3 (50% 
filled with AnoxKaldnes K5™ carriers). The MBBR filling degrees correspond to the load 
from 12,000 PE, with possibility to increase up to 17,000 PE, if required. The MBBR is 
followed by a 2-stage chemical pre-treatment for TP precipitation and Discfilter 
(HSF2212/11-2F, Veolia Water Technologies AB, Sweden) with 40 micron filter panels. The 
Discfilter has 11 vertically mounted discs and features the possibility of adding one more disc 
to increase the plant’s capacity. The Discfilter installation was dimensioned for a maximum 
flow of 280 m3/h. A part of the effluent is reused for backwashing the filter panels at a 
pressure of 0.8 MPa without interrupting the wastewater treatment process. The sludge 
generated while backwashing is directed to a buffer tank and thereafter dewatered in a 
decanter centrifuge. The centrate from the centrifuge is occasionally pumped back to the 
upstream of MBBR. 

Figure 1. Schematic layout of Taninges wastewater treatment plant. 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

At start-up of the full-scale plant, 3.7 mg Al3+/L (PAX-18, Kemira Ltd., Finland) and 3 mg/L 
cationic emulsion polymer (Hydrex 6631, Veolia Water Technologies, France) were 
considered as the suitable doses and types of chemicals for coagulation and flocculation. After 
the plant was brought to operation, further adjustment of the dosing was conducted by bench 
scale jar-test equipment (Flocculator 2000, Kemira Kemi AB., Sweden) and Hydrotech’s Test 
tube (Veolia Water Technologies AB, Sweden). Effluent concentrations between 1-1.5 mg-
TP/L were targeted, even though the discharge requirement was  2 mg-TP/L. Throughout the 
3 monitoring periods described here, the dosage of Al-based coagulant was changed between 
3.7 and 5.5 mg Al3+/L, based on the results from jar tests. The dose of the cationic polymer 
was changed from 3.0 to 1.9 mg/L in the beginning of the follow-up study and remained so 
during the rest of the time. 

Continuous operation, covering daily and seasonal variations, was monitored by online 
instruments on a daily basis with measurement frequency of 5 min from December 2016 to 
May 2017. Optical probes for turbidity measurements (Solitax SC, Hach Lange GmbH, 
Germany), together with a TP analyser (Phosphax Sigma, Hach Lange GmbH, Germany) 
were connected to a metering unit (SC1000, Hach Lange GmbH, Germany) for online 
monitoring of SS and dissolved phosphorus (orthophosphate, PO4 

3-, HPO4
2-) in the influent

and effluent of the Discfilter. 

Additionally, hourly composite samples were collected with two autosamplers (AS950, Hach 
Lange GmbH, Germany) from the MBBR effluent (before coagulant dosing point) and the 
Discfilter during 3 days in December 2016, April 2017, and May 2017. Grab sampling was 
carried out in parallel to the online measurement campaign (Table 1). 

Table 1. Operational conditions and sampling during investigation periods. 

Duration of 
tests 

Aim of the study 

Al3+

dosing 
(mg 

Al3+/L)

Polymer 
dosing 
(mg/L) 

Sample 
type 

Number/ 
frequency
of samples 

Dec 2016 
(3 days) 

Evaluate and optimise chemical 
dosings and its effect on particle and 
TP separation by Discfilter 

3.7 – 4.0 3.0 –1.9 
Hourly 
composite 
samples 

41 

Dec 2016- 
April 2017 

Evaluation of long-term continuous 
operation of Discfilter with 2-stage 
pre-treatment 

4.0 – 5.5 1.9 
On-line 
measurement 

Every 5 
min 

April 2017 
(3 days) 

Evaluate the chemical dosing and its 
effect on particle and TP separation 
by Discfilter 

4.7 – 5.5 1.9 
Hourly 
composite 
samples 

45 

April – May 
2017 

Evaluation of long-term continuous 
operation of Discfilter with 2-stage 
pre-treatment 

5.0 1.9 
On-line 
measurement 

Every 5 
min 

May 2017 
(3 days) 

Evaluate MBBR and Discfilter 
performance 

5.0 1.9 

Hourly 
composite 
samples & 
Grab 
samples 

9 

May –June 
2017 

Evaluation of long-term continuous 
operation of Discfilter with 2-stage 
pre-treatment 

5.0 1.9 
On-line 
measurement 
every 5 min 

Every 5 
min 

Online meters were regularly calibrated via lab measurements. The SS content was 
determined according to DIN 38404/DIN EN 872:2005/Standard methods 2005. Cuvette tests 
LCK348, LCK349 and LCK 350 (Hach Lange GmbH, Germany) were used for TP 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

measurements. Turbidity was manually measured in grab samples with a Turbidity meter 
(2100P, Hach Lange GmbH, Germany). Cuvette tests (Hach Lange GmbH, Germany) 
LCK303 and LCK304 were used to measure ammonium (NH4-N), LCK238 for total-nitrogen 
(TN), LCK114 and LCK314 for chemical oxygen demand (COD) in the composite samples. 

RESULTS AND DISCUSSION 

Impact of coagulant dosing in coagulation-flocculation step before Discfilter 
The removal of P from wastewater involves the precipitation of phosphate as SS and the 
subsequent removal of those solids (Tchobanoglous et al. 2003). Typically, the post-MBBR 
SS concentration in feeding to the solids separation unit is around 150-250 mg SS/L when 
municipal sewage is treated (van Haandel & van der Lubbe 2012). At Taninges WWTP, the 
daily average SS concentrations in the MBBR effluent varied between 90 and 360 mg SS/L 
(Figure 2a). In spite of the high influent SS concentrations to solid separation, SS 
concentration below 10 mg/l could be reached consistently using chemical pre-treatment (with 
Al3+ dose of 4.7-5.5 mg/L and with 1.9 mg/L polymer addition) and Discfilter with 40 
microns. The required Al3+ dose is in the same range as in settling/flotation combined with 
processes, where SS in effluent is expected to be around 10-15 mg SS/L (van Haandel & van 
der Lubbe 2012). 

The removal efficiencies for TP were between 50 and 97 % (Figure 2b), depending on the 
amount of Al3+ dosed and TP concentrations in the influent. The effluent TP values were 
below 2 mg/L, with Al3+ doses above 4.7 mg Al3+/L for TP concentrations of up to 9 mg/L in 
the MBBR effluent. 

a b 

Figure 2. Concentrations of SS (a) and TP (b) in the influent and effluent of coagulation-
flocculation-Discfilter process (at different Al3+ doses and 1.9 mg/L polymer addition). 

TP concentration in the effluent from MBBR (influent to coagulation-flocculation-Discfilter 
process) varied in a large range, between 3 and 9 mg-TP/L. Required molar ratios of Al3+ 
dosed/TP in influent were between 0.7-2.3 to achieve <2 mg-TP/L in the filtrate (Figure 3). 
Previous studies indicate that a molar ratio of 5-7 mol Me 3+/mol influent TP was sufficient to 
consistently achieve <0.1 mg-TP/L in the effluent of a plant combining a 2-stage chemical 
pre-treatment and Discfilter (Väänänen 2014, 2017). The molar ratios presented by Väänänen 
were higher, as the tests were performed on a different wastewater application with a lower 
TP influent concentration range. Higher dose of coagulant was required in order to remove 
sufficient amount of TP and to achieve effluent concentrations below 0.1 mg-TP/L. The 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

coagulant doses in this study are also lower than what was used by Väänänen et al. (2016) in 
primary treatment (5-20 mg Al3+/L or 10-30 mg Fe3+/L), where <0.3 mg-TP/L in the effluent 
was targeted. In conclusion, exact molar ratios of dosed coagulant to soluble phosphorus in 
the effluent vary for different applications, depending on the TP concentration in effluent that 
needs to be obtained and on the amount of phosphorus that is in soluble form. 

Figure 3. Effluent TP concentration achieved versus molar ratios of metal dosed/TP in 
influent. 

In order to combine coagulation and flocculation with microscreen, polymer doses of 1-5 mg 
polymer/L can be required for primary and 0.5-1.5 mg polymer/L tertiary treatment 
(Väänänen, 2017). The dose of 1.9 mg/L emulsion added in this study would correspond to 
about 0.9 mg/L polymer dose.  

Evaluation of long term performance 
Actual hourly average flow during the 5 months was 61 m3/h, which is much lower than the 
design flow (280 m3/h). The on-line measurements of flow indicate significant daily 
variations and that flows peak up to 125 m3/h (Figure 4). 

Figure 4. Online measurements of turbidity and flow. 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

Online turbidity measurements (Figure 4) showed that variations of daily average influent 
turbidity values between 146 and 431 NTU did not affect the daily effluent turbidity values, 
which remained between 0.6 and 10 NTU. This would correspond to SS concentrations 
between 1.5 and 25 mg SS/L by using a converting factor of 1/0.39 (obtained by comparing 
the laboratory and on-line measurements of turbidity and SS in the effluent, Figure 5). All 
turbidity values in the effluent (except during 1 day) were under the required effluent limit 
value of 35 mg SS/L (corresponding to 13.8 NTU). 

Figure 5. Comparison of laboratory and on-line measurements of turbidity (NTU) and SS 
(mg/L) values. 

On-line measurements often point out that peaks of turbidity and flow occur the same day 
(Figure 4). SS loading to the Discfilter was between 20 and 300 g SS/m2/h, which yielded an 
backwash time during the monitoring period of about 12% (with 95%-tile of 35%). The 
loading and backwash values indicate that full capacity of Discfilter was not utilized during 
the monitoring period. This might be due to the fact that the daily-averaged wastewater flow 
to the plant was much lower than the peak design flow. The unit is sized to deal with the 
maximum instantaneous flow in order to give the plant the opportunity to treat all wet weather 
flow and seasonal high loading events. 

The total solids (TS) content in the sludge from Discfilter varied between 4.0 and 6.8 g/L. The 
sludge is dewatered to 19-25% TS by the centrifuge. The centrate from the centrifuge is 
pumped back when required upstream of the MBBR and represents about 8% of total influent 
flow. The concentrations of SS and TP in the centrate were between 0.3 and 1.8 g SS/L, and 
4-13 mg-TP/L and would contribute little to the MBBR load.

Evaluation of overall WWTP performance 
Results from sampling period in May (Table 2) show that average reductions of 97% of COD, 
99.8% of NH4-N and 99% of turbidity were achieved by the plant. TN removal was on 
average 43% and nitrogen leaves the WWTP mainly as NO3-N (plant is not sized for 
denitrification).  

Assessment of treatment method 
The MBBR process combined with coagulation-flocculation-filtration has a total footprint of 
about 160 m2. Microscreens can be delivered with their own stainless-steel tank, which 
together with the reduced footprint, reduce significantly the construction costs with respect to 
other technologies. 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

Table 2. Treatment performance of MBBR coupled with 2-stage chemical pre-treatment and 
Discfilter (Average±standard deviation) 

Parameter 
Influent to 

MBBR 
(mg/L) 

Effluent from 
MBBR 
(mg/L) 

Effluent from 
Discfilter 

(mg/L) 

Min and 
max 

removal 
efficiencies 

by plant 
(%) 

Require-
ments on 
effluent 
(mg/L) 

Required 
removal 

efficiencies 
(%) 

COD 
290 

(±81) 
116 (±14) 

9.6 
(±1.7) 

96,6-98 125 80 

NH4-N 
19 

(±6) 
0.06 

(±0.05) 
0.04 

(±0.01) 
99,7-99,9 3.1 94 

TN 
54 

(±17) 
41 (±9) 28 (±7) 

17-72 14 82 

TP 
4.5 

(±1.6) 
2.9 (±0.2) 

0.3 
(±0.1) 

88-92 2 

SS 
120 

(±33) 
103 (±9.6) 11 (±16) 

61-100 35 90 

Turbidity 
79 

(±31)* 
103 

(±10)* 
1 

(±0.2)* 
97-99 - - 

*Turbidity values are in NTU, not mg/L

Table 3. Amount of chemicals used in conjunction with chemical pre-treatment prior to the 
Discfilters and cost estimations 

Dosage 
(mg/L) 

Consumption* 
(kg/year) 

Annual cost 
(EUR/year) 

Cost of treated water 
(EUR/m3) 

Coagulant** 5 29,500 21,000 0.039 

Flocculation aid** 1.9 1,000 1,700 0.003 
Total 22,700 0.042 

*At 5-month daily average flow of 61 m3/h

**Estimated Cost of PAX-18 is 0.7 EUR/kg and Polymer 1.7 EUR/kg wastewater 

Estimated cost for chemical pre-treatment in conjunction with Discfilter is about 0.042 
EUR/m3 of treated wastewater (Table 3). Since dosing of coagulant and flocculent has been 
flow proportional, the actual annual cost of chemical pre-treatment can fluctuate around 22.7 
kEUR due to the variation between the actual and design average flow. Van Haandel & van 
der Lubbe (2012) stated that since MBBR biomass are not very favourable for settling and 
since in most countries phosphate removal is required, cost of chemicals for pre-treatment 
needs to be included within operational cost even for other separation techniques e.g. gravity 
settling. If, for example, a load-proportional feed forward dosing or feedback control (as 
presented by Väänänen, 2017) could be applied instead of the flow-proportional dosing, 
annual chemical consumption would be reduced and the process at the studied plant would be 
optimized even further. 

CONCLUSIONS 
The presented study shows that a small-scale WWTP (for 5,700 PE) can be upgraded (up to 
12,000 PE) by combining MBBR with a coagulation-flocculation-Discfilter process to cover 
the current and future treatment needs. This very compact treatment system can provide a 
very good reduction of turbidity, SS, NH4-N and COD and fulfil the discharge limits of 2 mg-
TP/L. 



The IWA S2Small2017 Conference on Small Water & Wastewater Systems and Resources Oriented Sanitation 

References 

Gustavsson D. J. I. & Cimbritz M. 2013 Biomass separation following an MBBR for post-
denitrification – assessment of microscreening. The Nordic Wastewater Conference 
(NORDIWA 2013), Oct 8-10. Malmö, Sweden. 

Mattsson A., Ljunggren M., Fredriksson O. & Persson E. 2009 Particle Size Analysis used for 
Design of Large Scale Tertiary Treatment Microscreen. In: Proceedings of 2nd IWA 
Specialised Conference on Nutrient Management in Wastewater Treatment Processes. 6-9 
September, Krakow, Poland. 

Ødegaard H., Rusten B. & Westrum T. 1994 A new MBBR - applications and results. Water 
Science and Technology, 29, 157-165. 

Ødegaard H., Cimbritz M., Christensson M. & Dahl C. P. 2010 Separation of biomass from 
moving bed biofilm reactors (MBBRs). Conference Proceedings WEF/IWA Biofilm Reactor 
Technology Conference, Portland, Oregon, USA, August 15.-18., 2010. 

Persson E., Ljunggren M., la Cour Jansen J., Strube R. & Jönsson L. 2006 Disc filtration for 
separation of flocs from a moving-bed biofilm reactor. Water Science Technology, 53(12), 
139-147.

Rossi C., le Vaillant E., Strube R., Morän J., Nussbaum B., Skult F. & Stewart M. 2013 Using 
Microscreens as Clarification Technology Downstream of a Moving Bed Biofilm Reactor 
(MBBR). Proc. Water Environ. Fed. 2013, 3970–3986. 

Rusten B. & Ødegaard H. 2007 Design and operation of nutrient removal plants for very low 
effluent concentrations. Proc. Water Environ. Fed. 2007, 1307–1331. 

Wilén, B.-M., Johansen, A. & Mattsson, A. 2012. Assessment of sludge particle removal from 
wastewater by disc filtration. IWA Publishing 2012. Water Practice & Technology, 7(2). 
doi:10.2166/wpt.2012.037 

Tchobanoglous G., Burton F.L & Stensel H.D. 2003 Wastewater engineering – treatment and 
reuse (4th edition).New Delhi: Tata McGraw-Hill Publishing Company. 1819 pp. 

Väänänen J. 2014 Applying coagulation, flocculation and discfiltration in tertiary treatment. 
Licenciate thesis. Lund University. Sweden. 
http://lup.lub.lu.se/search/ws/files/6132020/4861577.pdf (accessed 06-July 2017). 

Väänänen J., Langer M. & Cimbritz M. 2013 Phosphorus removal with discfilters in tertiary 
treatment: dosing requirements. The Nordic Wastewater Conference (NORDIWA 2013), 
Malmö, Sweden. Conference presentation, NORDIWA 2013, The Nordic Wastewater 
Conference, 8-10 October, Malmö, Sweden.  

Väänänen J., Cimbritz M., la Cour Jansen Y. 2016 Microsieving in primary treatment: effect 
of chemical dosing. Water Science and Technology, 74 (2), 438-447. 

Väänänen J. 2017 Microsieving in municipal wastewater treatment – chemically enhanced 
primary and tertiary treatment. Doctoral thesis. Lund University. Sweden. 
http://portal.research.lu.se/ws/files/20814751/Thesis_Janne_V_n_nen_v2.pdf   (accessed 06-
July 2017). 

van Haandel A. & van der Lubbe J. 2012 Handbook of Biological Wastewater Treatment. 
IWA Publishing, Science. 



Phosphorus recovery from solid residues originated from wastewater 
treatment plants
Cristian Barcaa,*, Mathieu Martinoa, Florent Chazarencb, Nicolas Rochea, Pierre Hennebertc

a Aix-Marseille Univ., CNRS, Centrale Marseille, M2P2 UMR 7340, 13451 Marseille, France 
b L’UNAM Université, Institut Mines Telecom Atlantique, CNRS, GEPEA, UMR 6144, 44307 
Nantes, France 
c INERIS ARDEVIE, BP 2, F-60550 Verneuil-en-Halatte, France 

* Corresponding author: cristian.barca@univ-amu.fr

Keywords: P recovery; Sewage sludge; Filter material; Bauxite residue; Wet chemical 
extraction; Circular economy.

Introduction

Nowadays, phosphorus (P) recovery from wastewater represents a promising strategy to 
overcome the shortage of natural resources (e.g. apatite rocks) for industrial production of 
chemical fertilizers. Moreover, P removal from wastewater can significantly reduce the supply 
of this nutrient into sensitive aquatic ecosystems, thus reducing the risk of eutrophication. 
Therefore, research on development of efficient techniques to recover P from wastewater has 
gained a growing attention (Nancharaiah et al., 2016; Cieslik and Konieczka, 2017). Overall, 
the techniques commonly employed to retain P from wastewater can be summarized into two 
main categories: (i) biological: P is removed by polyphosphate accumulating organisms and it 
is accumulated in the sewage sludge; (ii) physicochemical: P is removed by chemical 
precipitation and/or retention on filter materials having a high affinity for P binding. 

This study aims at evaluating P recovery from two different solid residues originated from 
wastewater treatment plants (WWTP): (i) sewage sludge residues from high temperature and 
pressure water oxidation, and (ii) bauxite residues used as filter media to upgrade P removal in
constructed wetlands. The main objectives are: (i) to improve P extraction efficiency while 
limiting the release of undesired compounds (e.g. heavy metals), and (ii) to produce highly P 
concentrated eluates that can be used as a valuable resource for fertilizer production.

Materials and methods

Sewage sludge residues used in this study come from the Pioline WWTP (Aix-en-Provence, 
France), whereas bauxite residues were collected from a pilot-scale filter treating a synthetic P
wastewater after one year of operation (Institut Mines Telecom Atlantique, Nantes, France).

First, aqua regia extractions (EN 13657) were performed to determine the total P content of the 
residues. Second, sequential extractions (as adapted by Barca et al., 2014) were carried out to 
quantify four fractions of P on residues: (i) weakly bound P, (ii) Fe and Al bound P, (iii) Ca 
bound P, and (iv) P in residual stable compounds. Third, P extraction experiments (adapted 
from EN 12457(1-2)) were performed to determine the best extractant solution (1 M HCl, 1 M 
citrate, 1 M acetate, 0.1 M oxalate, and 0.1 M NaOH) and the best liquid to solid ratio L/S (2,
5, 10, and 20 L/kg). 

Results and discussion

Sludge residues showed a total P content of 131.9 ± 1.8 mg P/g (average ± standard deviation) 